
82ZT122 7401886 Ver1



TABLE OF CONTENTS

15_Label 4

22_Battery Cover Assembly 8

28_Left Console 11

28_Front Covers 13

21_Chassis 15

29_ROPS Assembly 18

28_Bucket 20

28_Door, Bucket 23

21_Frame, Support Area 25

21_Frame, Chassis 27

28_Upper Covers 30

28_Right Console 32

32_Controller Busbar 35

31_Battery and Charger Parts 37

32_Blade Controller 39

39_Lighting 41

32_Controller Mounting Plate 43

35_Switches and Meters and GPS 46

33_Wire Harness Assembly 48

41_Deck, Motors and Blades 51

42_Deck Assembly 53

45_Decklift Assembly 56

45_Decklift Mounting 59

52_Front Wheel Assembly 62

55_Drive Motors 64

51_Wheels 66

65_Left Control Arm Pivot 69

64_Right Control Arm Pivot 72

61_Seat 75

.....................................................................................................................................................................

...................................................................................................................................

........................................................................................................................................................

.......................................................................................................................................................

.................................................................................................................................................................

..................................................................................................................................................

...................................................................................................................................................................

.......................................................................................................................................................

........................................................................................................................................

...................................................................................................................................................

......................................................................................................................................................

......................................................................................................................................................

...............................................................................................................................................

...............................................................................................................................

.................................................................................................................................................

................................................................................................................................................................

................................................................................................................................

........................................................................................................................

....................................................................................................................................

.................................................................................................................................

...................................................................................................................................................

..............................................................................................................................................

...............................................................................................................................................

......................................................................................................................................

........................................................................................................................................................

..................................................................................................................................................................

......................................................................................................................................

...................................................................................................................................

.......................................................................................................................................................................

Page 2 of 76



10_Label components

Page 3 of 76 82ZT122 7401886 Ver1



15_Label

82ZT122 7401886 Ver1 - 10_Label components

Page 4 of 76 82ZT122 7401886 Ver1



15_Label

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105374-
00

Warning Label, MaximusZ 1

2 R0105375-
00

Label, Cramer, 455.5×82 1

3 R0209562-
00

Label, 82V 2

4 R0105376-
00

Label, Cramer, 249×76 2

5 R0105386-
00

Warning Label, 82V, English 1

6 R0103171-
00

No Standing Label 4

7 R0103843-
00

Warning Label, Keep H/F Away 1

8 R0210640-
00

Label, APP Pairing Code 1

9 R0105377-
00

Label, Dump Feature 1

10 R0105378-
00

Warning Label, ROPS 1

11 R0208474-
00

Warning Label, Neutral Bypass Lever,
English

1

12 R0208487-
00

Warning Label, Function, 200lbs/90kg 1

13 R0208488-
00

Warning Label, Function, 100lbs/45kg 1

14 R0105385-
00

Label, ETO 1

15 R0105379-
00

Data Label, Model 82ZT122 1

16 R0105380-
00

Label, Pull to Release 1

17 R0105381-
00

Label, Deck Height 1

18 R0103846-
00

Label, Noise, 105dB 1

19 R0211180-
00

Matching Label, SN 1

82ZT122 7401886 Ver1 - 10_Label components

Page 5 of 76 82ZT122 7401886 Ver1



20 R0105382-
00

Label, Series 3 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 10_Label components

Page 6 of 76 82ZT122 7401886 Ver1



20_Body and Structures System

Page 7 of 76 82ZT122 7401886 Ver1



22_Battery Cover Assembly

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 8 of 76 82ZT122 7401886 Ver1



22_Battery Cover Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208353-
00

Cover Plate 2

2 R0208354-
00

Fixed Seat 2

3 R0208423-
00

Shrapnel 4

4 R0208422-
00

Rotating Shaft, Battery Pack
Cover

2

5 R0208421-
00

Pin Shaft 2

6 R0105410-
00

Trigger 2

7 R0206772-
00

Switch Panel 4

8 R0202672-
00

Torsion spring 6

9 R0208420-
00

Phillips, ST2.9X8 8

10 R0105416-
00

Battery Pack Component,
80V/82V

2

11 R0208272-
00

Terminal Retaining Plate 2

12 R0208337-
00

Support Plate, Small Battery 2

13 R0206560-
00

Plate, Release Button 4

14 R0202657-
00

Battery Pack Release Button
Shaft

4

15 R0203174-
00

Battery Pack Release Button 4

16 R0203287-
00

Spring Base 4

17 R0202671-
00

Reset spring 12

18 R0203426-
00

Socket Pan Head Tapping
Screws ST4X16

48

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 9 of 76 82ZT122 7401886 Ver1



19 R0207202-
00

Damper 4

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 10 of 76 82ZT122 7401886 Ver1



28_Left Console

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 11 of 76 82ZT122 7401886 Ver1



28_Left Console

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201376-
00

Pan Head Screw M6*20 13

2 R0209437-
00

Fixed Plate 1

3 R0208218-
00

Battery Pack Cover 1

4 R0208221-
00

Fixed Seat 2

5 R0208220-
00

Buckle 2

6 R0208219-
00

Steel Wire, U Type 2

7 R0205430-
00

Rotating Shaft 2

8 R0203426-
00

Socket Pan Head Tapping Screws
ST4X16

4

9 R0202010-
00

Trim Clip 11

10 R0208217-
00

Suspension Bellow, Left 1

11 R0105411-
00

Left Decorative Cover 1

12 R0208214-
00

Left Guard 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 12 of 76 82ZT122 7401886 Ver1



28_Front Covers

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 13 of 76 82ZT122 7401886 Ver1



28_Front Covers

Ref Number Part Number Part Description Context Notes Quantity

1 R0208212-00 Nut, Clip-On M6 2

2 R0201376-00 Pan Head Screw M6*20 2

3 R0105413-00 Cover, Left Light, Frame 1

4 R0105414-00 Cover, Right Light, Frame 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 14 of 76 82ZT122 7401886 Ver1



21_Chassis

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 15 of 76 82ZT122 7401886 Ver1



21_Chassis

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208200-
00

Front Baffle Support 2

2 R0205184-
00

Socket Raised Head Screw,
M8x25

8

3 R0208206-
00

Hook 2

4 R0200513-
00

Flange Nut, M8 2

5 R0200496-
00

Locking Flange Nut, M8 4

6 R0210243-
00

Rubber Bumper 2

7 R0208319-
00

Fixed Seat, Switch Handle 1

8 R0205215-
00

Shaft Collar 2

9 R0205104-
00

Washer, Φ10.5 1

10 R0200521-
00

Locking Flange Nut, M10 1

11 R0208209-
00

Spring 1

12 R0208208-
00

Switch Handle 1

13 R0200384-
00

Bolt and washer assembly M8
× 20

2

14 R0200518-
00

Locking Nut, M6 2

15 R0201314-
00

Nut, Clip-On M6 8

16 R0208314-
00

Support Bracket 2

17 R0208312-
00

Fixed Bracket, Left 1

18 R0208311-
00

Fixed Bracket, Right 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 16 of 76 82ZT122 7401886 Ver1



19 R0201376-
00

Pan Head Screw M6*20 4

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 17 of 76 82ZT122 7401886 Ver1



29_ROPS Assembly

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 18 of 76 82ZT122 7401886 Ver1



29_ROPS Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208229-
00

Lower Pipe Assembly, Left,
ROPS

1

2 R0205193-
00

Hexagon Head Bolts, M12*85 6

3 R0208227-
00

Spring Washer, Φ12.2 4

4 R0200543-
00

Plain Washer, Φ12 4

5 R0205117-
00

Rubber Block 2

6 R0200402-
00

Compression Spring 2

7 R0200369-
00

Locking Flange Nut, M12 2

8 R0205131-
00

Pin Assembly 2

9 R0205105-
00

Upper Pipe 1

10 R0208228-
00

Lower Pipe Assembly, Right,
ROPS

1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 19 of 76 82ZT122 7401886 Ver1



28_Bucket

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 20 of 76 82ZT122 7401886 Ver1



28_Bucket

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0202229-
00

Pin shaft 2

2 R0201398-
00

R Pin 2

3 R0200518-
00

Locking Nut, M6 4

4 R0208235-
00

Rear Support Weldment,
Bucket

2

5 R0201376-
00

Pan Head Screw M6*20 12

6 R0208236-
00

Stiffening Plate 1

7 R0208238-
00

Rubber Cap 2

8 R0208419-
00

Handle, Upper Cover 1

9 RA32222688 Plain Washers, Φ6.4 2

10 R0201415-
00

Socket Head Cap Screw,
M6x25

2

11 R0105401-
00

Bracket Weldment, Bucket 1

12 R0208230-
00

Gas Spring 1

13 R0203184-
00

R Pin, Φ2.5 2

14 R0201475-
00

Plain Washer, Φ17 2

15 R0205142-
00

Lock Pin, Φ16x72 2

16 R0208237-
00

Bucket 1

17 R0208234-
00

Steel Wire, Bucket 2

18 R0208233-
00

Connecting Shaft 2

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 21 of 76 82ZT122 7401886 Ver1



19 R0208232-
00

Support Weldment, Bucket 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 22 of 76 82ZT122 7401886 Ver1



28_Door, Bucket

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 23 of 76 82ZT122 7401886 Ver1



28_Door, Bucket

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201279-
00

Screw With Washers, Torx T30
M6×20

4

2 R0105400-
00

Decorative Plate, Bucket 1

3 R0208264-
00

Rear Guard 1

4 R0208268-
00

Front Guard 1

5 R0208266-
00

Stiffening Plate 1

6 R0200547-
00

Plain washers-Product grade A,
φ6

2

7 R0208233-
00

Connecting Shaft 2

8 R0201314-
00

Nut, Clip-On M6 12

9 R0201376-
00

Pan Head Screw M6*20 16

10 R0203426-
00

Socket Pan Head Tapping
Screws ST4X16

15

11 R0208265-
00

Safety Lock Assembly 1

12 R0200518-
00

Locking Nut, M6 2

13 R0208270-
00

Rotating Shaft Weldment 2

14 R0208269-
00

Nylon Sleeve 2

15 R0208267-
00

Casing 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 24 of 76 82ZT122 7401886 Ver1



21_Frame, Support Area

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 25 of 76 82ZT122 7401886 Ver1



21_Frame, Support Area

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201314-00 Nut, Clip-On M6 10

2 R0200527-00 Carriage Bolt, M8×25 11

3 R0200496-00 Locking Flange Nut, M8 13

4 R0201547-00 Cup head bolts - grade
B,M8×55

2

5 R0208317-00 Right Connecting Plate 1

6 R0105391-00 Left Baffle Bracket 1

7 R0105392-00 Right Baffle Bracket 1

8 R0105393-00 Connecting Plate, Front, Left 1

9 R0105394-00 Connecting Plate, Front, Right 1

10 R0105395-00 Connecting Plate, Rear, Left 1

11 R0105396-00 Connecting Plate, Rear, Right 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 26 of 76 82ZT122 7401886 Ver1



21_Frame, Chassis

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 27 of 76 82ZT122 7401886 Ver1



21_Frame, Chassis

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105390-
00

Main Frame Weldment 1

2 R0202222-
00

Dust cap 2

3 R0208200-
00

Front Baffle Support 2

4 R0205184-
00

Socket Raised Head Screw,
M8x25

8

5 R0201376-
00

Pan Head Screw M6*20 26

6 R0201314-
00

Nut, Clip-On M6 8

7 R0105389-
00

Fixed Bracket 1

8 R0208199-
00

Subplate 2

9 R0208198-
00

Fixed Plate 1

10 R0208313-
00

Fixed Plate 2

11 R0202300-
00

Cup head bolts - grade B,
M6X16

4

12 R0200518-
00

Locking Nut, M6 4

13 R0208417-
00

Fixed Plate 2

14 R0200510-
00

Bolt M8×65 2

15 R0200496-
00

Locking Flange Nut, M8 6

16 R0208418-
00

Foot Pedal 1

17 R0208416-
00

Rotating Shaft 1

18 R0200684-
00

Grease Zerk Fitting M6 2

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 28 of 76 82ZT122 7401886 Ver1



19 R0105397-
00

Fixed Seat 2

20 R0105388-
00

Foot Pedal, Front 1

21 R0200398-
00

Bolt, Hex M8x25 4

22 R0208674-
00

Bracket Weldment 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 29 of 76 82ZT122 7401886 Ver1



28_Upper Covers

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 30 of 76 82ZT122 7401886 Ver1



28_Upper Covers

Ref Number Part Number Part Description Context Notes Quantity

1 R0202010-00 Trim Clip 6

2 R0208212-00 Nut, Clip-On M6 6

3 R0201376-00 Pan Head Screw M6*20 16

4 R0208152-00 Charge Socket, 80V/82V 1

5 R0208213-00 Coverplate 1

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 31 of 76 82ZT122 7401886 Ver1



28_Right Console

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 32 of 76 82ZT122 7401886 Ver1



28_Right Console

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208226-
00

Right Guard 1

2 R0105412-
00

Right Decorative Cover 1

3 R0105415-
00

Upper Guard, LCD Dashboard 1

4 R0208224-
00

Lower Guard, LCD Dashboard 1

5 R0208222-
00

Suspension Bellow, Right 1

6 R0201376-
00

Pan Head Screw M6*20 13

7 R0203426-
00

Socket Pan Head Tapping
Screws ST4X16

16

8 R0202010-
00

Trim Clip 11

9 R0209437-
00

Fixed Plate 1

10 R0103202-
00

Plug 4

11 R0208218-
00

Battery Pack Cover 1

12 R0208221-
00

Fixed Seat 2

13 R0208220-
00

Buckle 2

14 R0208219-
00

Steel Wire, U Type 2

15 R0205430-
00

Rotating Shaft 2

82ZT122 7401886 Ver1 - 20_Body and Structures System

Page 33 of 76 82ZT122 7401886 Ver1



30_Electrical System

Page 34 of 76 82ZT122 7401886 Ver1



32_Controller Busbar

82ZT122 7401886 Ver1 - 30_Electrical System

Page 35 of 76 82ZT122 7401886 Ver1



32_Controller Busbar

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208402-
00

Copper Bar, PMU(-) To Blade Controller(-
)

1

2 R0208400-
00

Copper Bar, PMU(+) To Blade
Controller(+)

1

3 R0208401-
00

Copper Bar, Blade Controller(+) To Drive
Controller(+)

1

4 R0208403-
00

Copper Bar, Blade Controller(-) To Drive
Controller(-)

1

5 R0200532-
00

Bolt, Hex With Washers M6×16 2

6 R0200380-
00

Bolt, Hex With Washers M8×16 2

7 R0206109-
00

Bolt, Hex With Washers M5×14 5

8 R0205349-
00

Dust Cap M8 2

9 R0205350-
00

Dust Cap M6 2

10 R0205351-
00

Dust Cap M5 5

82ZT122 7401886 Ver1 - 30_Electrical System

Page 36 of 76 82ZT122 7401886 Ver1



31_Battery and Charger Parts

82ZT122 7401886 Ver1 - 30_Electrical System

Page 37 of 76 82ZT122 7401886 Ver1



31_Battery and Charger Parts

Ref Number Part Number Part Description Context Notes Quantity

1 2920286 CRM Charger 1

82ZT122 7401886 Ver1 - 30_Electrical System

Page 38 of 76 82ZT122 7401886 Ver1



32_Blade Controller

82ZT122 7401886 Ver1 - 30_Electrical System

Page 39 of 76 82ZT122 7401886 Ver1



32_Blade Controller

Ref
Number

Part
Number

Part Description Context Notes Quantity

1 R0205351-00 Dust Cap M5 28

2 R0205454-00 Dust Cap M4 2

3 R0211894-00 Right Drive Controller, 80V/82V 1

4 R0211895-00 Left Drive Controller, 80V/82V 1

5 R0211899-00 Blade Controller, 48", 80V/82V 1

6 R0208257-00 PMU, 80V/82V 1

7 R0206110-00 Screw With Washers, M5*20 10

8 R0200524-00 Socket Head Cap Screw,
M5X40

4

9 R0206109-00 Bolt, Hex With Washers M5×14 28

10 R0205364-00 Contactor-BYD-120A 1

82ZT122 7401886 Ver1 - 30_Electrical System

Page 40 of 76 82ZT122 7401886 Ver1



39_Lighting

82ZT122 7401886 Ver1 - 30_Electrical System

Page 41 of 76 82ZT122 7401886 Ver1



39_Lighting

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105425-
00

Left Light, Front Frame 1

2 R0105426-
00

Right Light, Front Frame 1

3 R0208122-
00

Light, Right Body 1

4 R0208118-
00

Light, Left Body 1

5 R0208121-
00

Left Tail Light 1

6 R0208116-
00

Right Tail Light 1

7 R0208117-
00

Light, ROPS 1

8 R0205332-
00

Screw With Washers, T30
ST6X20

4

9 R0203426-
00

Socket Pan Head Tapping
Screws ST4X16

12

10 R0205402-
00

Pan Head Screws, M6*25 2

82ZT122 7401886 Ver1 - 30_Electrical System

Page 42 of 76 82ZT122 7401886 Ver1



32_Controller Mounting Plate

82ZT122 7401886 Ver1 - 30_Electrical System

Page 43 of 76 82ZT122 7401886 Ver1



32_Controller Mounting Plate

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208432-
00

Guard, Controller 1

2 R0208427-
00

Nylon Bracket 2

3 R0209435-
00

Nylon Bracket 2

4 R0203373-
00

Pan Head Screws, M6×40 4

5 R0201376-
00

Pan Head Screw M6*20 14

6 R0208429-
00

Nylon Bracket 2

7 R0208430-
00

Fixed Bracket 3

8 R0201503-
00

Screw, M6×30 6

9 R0208431-
00

Nylon Bracket 1

10 R0208433-
00

Fixed Plate 2

11 R0200392-
00

Casing 8

12 R0208428-
00

Heat Sink 1

13 R0208426-
00

Plug Bracket 1

14 R0200393-
00

Washer, Φ10.5 8

15 R0202022-
00

Screw With Washers, Torx T30
M6×12

4

16 R0208434-
00

Socket Head Cap Screw,
M6X13

4

17 R0205222-
00

Bolt, Hex With Washers M8×30 8

18 R0208424-
00

Aluminum Sheet 1

82ZT122 7401886 Ver1 - 30_Electrical System

Page 44 of 76 82ZT122 7401886 Ver1



19 R0208425-
00

Fixed Plate 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 30_Electrical System

Page 45 of 76 82ZT122 7401886 Ver1



35_Switches and Meters and GPS

82ZT122 7401886 Ver1 - 30_Electrical System

Page 46 of 76 82ZT122 7401886 Ver1



35_Switches and Meters and GPS

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0205628-00 Brake Signal Switch 2

2 R0103185-00 Antenna 1

3 R0211629-00 LCD Dashboard, with
GPS

1

4 R0202542-00 PTO Switch 1

5 R0208458-00 Ignition Key 1

6 R0201216-00 Key 2

7 R0208134-00 USB Type A + C 1

82ZT122 7401886 Ver1 - 30_Electrical System

Page 47 of 76 82ZT122 7401886 Ver1



33_Wire Harness Assembly

82ZT122 7401886 Ver1 - 30_Electrical System

Page 48 of 76 82ZT122 7401886 Ver1



33_Wire Harness Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208133-
00

Control Harness Assembly Of Whole
Machine

1

2 R0208130-
00

Communication Harness, Battery 1

3 R0208132-
00

Tieline, Seat 1

4 R0208398-
00

Tieline, ROPS 1

5 R0208129-
00

ETO Harness 1

6 R0208399-
00

Power Wiring Harness, 80V/82V Battery 2

7 R0208131-
00

Power Wiring Harness, Battery 4

8 R0208114-
00

Power Wiring Harness, Drive Controller
(-) To Copper

1

9 R0208115-
00

Power Wiring Harness, Copper (+)  To
ETO Connector

1

10 R0208128-
00

Power Wiring Harness, Charger 1

11 R0200390-
00

Zip Tie, 4x200 26

12 R0202543-
00

Zip Tie, 5.8x175 4

13 R0208154-
00

Ferrite Sleeve, E04SRXA401938 3

82ZT122 7401886 Ver1 - 30_Electrical System

Page 49 of 76 82ZT122 7401886 Ver1



40_Deck System

Page 50 of 76 82ZT122 7401886 Ver1



41_Deck, Motors and Blades

82ZT122 7401886 Ver1 - 40_Deck System

Page 51 of 76 82ZT122 7401886 Ver1



41_Deck, Motors and Blades

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105427-
00

Blade Motor, 80V/82V 3

2 R0208357-
00

Blade Collar 3

3 R0205252-
00

Blade, High-Lift (48" Deck) 3

4 R0200365-
00

Blade Washer, Φ16 3

5 R0208359-
00

Bolt, Hex M16X60 3

6 R0200499-
00

Spring Washer, Φ10.2 18

7 R0200531-
00

Bolt, Flange M10×35 18

8 R0208154-
00

Ferrite Sleeve,
E04SRXA401938

3

82ZT122 7401886 Ver1 - 40_Deck System

Page 52 of 76 82ZT122 7401886 Ver1



42_Deck Assembly

82ZT122 7401886 Ver1 - 40_Deck System

Page 53 of 76 82ZT122 7401886 Ver1



42_Deck Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105403-
00

48" Cutting Deck Weldment,
122CM

1

2 R0200496-
00

Locking Flange Nut, M8 9

3 R0200527-
00

Carriage Bolt, M8×25 11

4 R0205342-
00

Deck Trim Bumper 1

5 R0200541-
00

Washer, Φ8.4 2

6 R0200558-
00

Locking Flange Nut, M8 2

7 R0205194-
00

Carriage Bolt, M12x120 3

8 R0201515-
00

Torsion Spring 1

9 R0208405-
00

Rotating Shaft 1

10 R0200521-
00

Locking Flange Nut, M10 1

11 R0105404-
00

Air Baffle 1

12 R0105405-
00

Foot Pedal, 122CM 1

13 R0200363-
00

Roller Wheel 3

14 R0201304-
00

Roller Shaft 3

15 R0201303-
00

Roller Spacer 3

16 R0105406-
00

Deflector 1

17 R0200369-
00

Locking Flange Nut, M12 3

18 R0208355-
00

Discharge Chute, 54" 1

19 R0205449-
00

Cable Clamp 3

82ZT122 7401886 Ver1 - 40_Deck System

Page 54 of 76 82ZT122 7401886 Ver1



20 R0201279-
00

Screw With Washers, Torx T30
M6×20

3

21 R0209436-
00

Rubber Sleeve 2

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 40_Deck System

Page 55 of 76 82ZT122 7401886 Ver1



45_Decklift Assembly

82ZT122 7401886 Ver1 - 40_Deck System

Page 56 of 76 82ZT122 7401886 Ver1



45_Decklift Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0205144-
00

Height Adjustment Lever 4

2 R0208438-
00

Casing Tube, Height Adjustment
Lever

4

3 R0205145-
00

Pin Shaft 4

4 R0205392-
00

Hexagon Nuts, M12 4

5 R0205116-
00

Pull Handle 4

6 R0208435-
00

Mounting Plate 3

7 R0205203-
00

Bolt, Flange M8×30 9

8 R0209103-
00

Washer, Φ17 2

9 R0200378-
00

Disc Spring, A22.5-2 2

10 R0200496-
00

Locking Flange Nut, M8 9

11 R0203184-
00

R Pin, Φ2.5 1

12 R0205302-
00

Lock Pin 1

13 R0208439-
00

Rear Height Adjustment Weldment 1

14 R0208436-
00

Connecting Plate Weldment 1

15 R0200501-
00

Bolt, Flange M10×25 1

16 R0208440-
00

Bracket, Height Adjustment
Weldment

1

17 R0205147-
00

Rotating Shaft 1

18 R0200409-
00

Lock Nut, M16 1

19 R0208437-
00

Front Height Adjustment Weldment 1

82ZT122 7401886 Ver1 - 40_Deck System

Page 57 of 76 82ZT122 7401886 Ver1



20 R0208441-
00

Rotating Shaft 1

21 R0209102-
00

Torsion Spring 1

22 R0208442-
00

Self-locking Swing Arm Weldment 1

23 R0205435-
00

Plain Washers, Φ10 1

24 R0200521-
00

Locking Flange Nut, M10 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 40_Deck System

Page 58 of 76 82ZT122 7401886 Ver1



45_Decklift Mounting

82ZT122 7401886 Ver1 - 40_Deck System

Page 59 of 76 82ZT122 7401886 Ver1



45_Decklift Mounting

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201547-00 Cup head bolts - grade
B,M8×55

8

2 R0208443-00 Fixed Plate 4

3 R0208444-00 Fixed Plate 4

4 R0200496-00 Locking Flange Nut, M8 8

5 R0205140-00 Spacer, Φ10.5 4

6 R0205208-00 Washer, Φ11 4

7 R0200765-00 Bolt, Flange M10×50 4

8 R0200521-00 Locking Flange Nut, M10 8

9 R0208445-00 Extension Spring 2

10 R0209439-00 Pin Assembly 1

11 R0201370-00 Carriage Bolt, M10×60 4

12 R0205115-00 Bushing 4

13 R0205160-00 Sleeve, Φ15.8x31.4 4

14 R0205435-00 Plain Washers, Φ10 4

15 R0208446-00 Articulated Plate Weldment 1

82ZT122 7401886 Ver1 - 40_Deck System

Page 60 of 76 82ZT122 7401886 Ver1



50_Drive System

Page 61 of 76 82ZT122 7401886 Ver1



52_Front Wheel Assembly

82ZT122 7401886 Ver1 - 50_Drive System

Page 62 of 76 82ZT122 7401886 Ver1



52_Front Wheel Assembly

Ref Number Part Number Part Description Context Notes Quantity

1 R0200372-00 Locking Nut, M20 2

2 R0200373-00 Belville Washer, Φ20 6

3 R0201463-00 Tapered roller bearing 4

4 R0201464-00 Oil sealing 2

5 R0206810-00 Front Tire, 13*6.5-6 2

6 R0206815-00 Spacer, Φ19.3 4

7 R0206816-00 Grease Zerk Fitting M8 2

8 R0206812-00 Shaft Sleeve 2

9 R0206814-00 Oil Seal, Φ45×Φ29×12 4

10 R0206813-00 Bearing, LM11949/LM11910 4

11 R0104046-00 Front Wheel Hub 2

12 R0200369-00 Locking Flange Nut, M12 2

13 R0208448-00 Bolt, Hex M12X225 2

14 R0105398-00 Front Fork Weldment 2

82ZT122 7401886 Ver1 - 50_Drive System

Page 63 of 76 82ZT122 7401886 Ver1



55_Drive Motors

82ZT122 7401886 Ver1 - 50_Drive System

Page 64 of 76 82ZT122 7401886 Ver1



55_Drive Motors

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0200544-
00

Bolt, Flange M10×40 12

2 R0200521-
00

Locking Flange Nut, M10 12

3 R0208154-
00

Ferrite Sleeve, E04SRXA401938 2

4 R0208612-
00

Encoder Assembly 2

5 R0208259-
00

Gearbox with Motor Assembly,
80V/82V

2

82ZT122 7401886 Ver1 - 50_Drive System

Page 65 of 76 82ZT122 7401886 Ver1



51_Wheels

82ZT122 7401886 Ver1 - 50_Drive System

Page 66 of 76 82ZT122 7401886 Ver1



51_Wheels

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0208356-00 Tire, Rear Wheel, 22×10 2

2 R0105399-00 Rim, Rear Wheel, 10×7.0 2

3 R0200368-00 Wheel fastening nut 1/2-
20UNF 

10

82ZT122 7401886 Ver1 - 50_Drive System

Page 67 of 76 82ZT122 7401886 Ver1



60_Operator System

Page 68 of 76 82ZT122 7401886 Ver1



65_Left Control Arm Pivot

82ZT122 7401886 Ver1 - 60_Operator System

Page 69 of 76 82ZT122 7401886 Ver1



65_Left Control Arm Pivot

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201352-
00

Bracket 1

2 R0201364-
00

Swing arm 1

3 R0201356-
00

Nylon Pad 1

4 R0201357-
00

Control Arm Handle 1

5 R0201358-
00

Washer, Φ14.5 1

6 R0201362-
00

Disc Spring 1

7 R0201363-
00

Customized Bolt, M10×79.2 1

8 R0200521-
00

Locking Flange Nut, M10 1

9 R0201353-
00

Nylon Washer, Φ20.2 2

10 R0202532-
00

Spring Seat Assembly 1

11 R0201538-
00

Damper 1

12 R0201542-
00

Accelerator 1

13 R0201536-
00

Rotating shaft 1

14 R0208452-
00

Left Control Handle Weldment 1

15 R0103149-
00

Control Rod Sleeve 1

16 R0208455-
00

Connecting Base Weldment 1

17 R0208457-
00

Left Guide Plate 1

18 R0201376-
00

Pan Head Screw M6*20 4

82ZT122 7401886 Ver1 - 60_Operator System

Page 70 of 76 82ZT122 7401886 Ver1



19 R0205184-
00

Socket Raised Head Screw,
M8x25

6

20 R0209012-
00

Bolt, Hex With Washers M8x25 2

21 R0208454-
00

Mounting Plate, Brake Signal
Switch

1

22 R0201314-
00

Nut, Clip-On M6 2

23 R0201541-
00

Subplate 1

24 R0201540-
00

Spring washer φ4 2

25 R0201539-
00

Hexagon Socket Head Cap
Screw M8X35

2

26 R0201350-
00

Socket Head Cap Screw, M8x35 3

27 R0200519-
00

TypeⅠNut, M8 2

28 R0200513-
00

Flange Nut, M8 2

29 R0208456-
00

Dust Guard 1

30 R0201279-
00

Screw With Washers, Torx T30
M6×20

4

31 R0200378-
00

Disc Spring, A22.5-2 2

32 R0200509-
00

Hexagon Head Bolts, M10×25 2

33 R0201343-
00

Compression Spring 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 60_Operator System

Page 71 of 76 82ZT122 7401886 Ver1



64_Right Control Arm Pivot

82ZT122 7401886 Ver1 - 60_Operator System

Page 72 of 76 82ZT122 7401886 Ver1



64_Right Control Arm Pivot

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0201352-
00

Bracket 1

2 R0201364-
00

Swing arm 1

3 R0201343-
00

Compression Spring 1

4 R0200509-
00

Hexagon Head Bolts, M10×25 2

5 R0200378-
00

Disc Spring, A22.5-2 2

6 R0201279-
00

Screw With Washers, Torx T30
M6×20

4

7 R0208456-
00

Dust Guard 1

8 R0200513-
00

Flange Nut, M8 2

9 R0200519-
00

TypeⅠNut, M8 2

10 R0201350-
00

Socket Head Cap Screw, M8x35 3

11 R0201536-
00

Rotating shaft 1

12 R0201539-
00

Hexagon Socket Head Cap
Screw M8X35

2

13 R0201540-
00

Spring washer φ4 2

14 R0201541-
00

Subplate 1

15 R0209012-
00

Bolt, Hex With Washers M8x25 2

16 R0205184-
00

Socket Raised Head Screw,
M8x25

6

17 R0201376-
00

Pan Head Screw M6*20 4

18 R0201314-
00

Nut, Clip-On M6 2

82ZT122 7401886 Ver1 - 60_Operator System

Page 73 of 76 82ZT122 7401886 Ver1



19 R0208454-
00

Mounting Plate, Brake Signal
Switch

1

20 R0208453-
00

Right Guide Plate 1

21 R0103149-
00

Control Rod Sleeve 1

22 R0208451-
00

Right Control Handle Weldment 1

23 R0208455-
00

Connecting Base Weldment 1

24 R0201542-
00

Accelerator 1

25 R0201538-
00

Damper 1

26 R0202532-
00

Spring Seat Assembly 1

27 R0201353-
00

Nylon Washer, Φ20.2 2

28 R0200521-
00

Locking Flange Nut, M10 1

29 R0201363-
00

Customized Bolt, M10×79.2 1

30 R0201362-
00

Disc Spring 1

31 R0201358-
00

Washer, Φ14.5 1

32 R0201357-
00

Control Arm Handle 1

33 R0201356-
00

Nylon Pad 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

82ZT122 7401886 Ver1 - 60_Operator System

Page 74 of 76 82ZT122 7401886 Ver1



61_Seat

82ZT122 7401886 Ver1 - 60_Operator System

Page 75 of 76 82ZT122 7401886 Ver1



61_Seat

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105402-
00

Seat Assembly 1

2 R0205184-
00

Socket Raised Head Screw,
M8x25

4

3 R0102987-
00

Seat Switch 1

4 R0208450-
00

Mounting Plate Weldment,
Seat

1

5 R0200548-
00

Plain Washers, Φ8 4

6 R0200571-
00

Nut5/16-18 4

82ZT122 7401886 Ver1 - 60_Operator System

Page 76 of 76 82ZT122 7401886 Ver1


	82ZT122 7401886 Ver1

